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TEST REPORT

This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
-Chemical Testing of Textiles & Related Products                 :      Accreditation No.      983
-Mechanical Testing of Textiles & Related Products               :      Accreditation No.      985
-Heat & Temperature Measurement                                  :      Accreditation No.     1356

This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
ammended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in
advertising providing the content and format of the advertisement have been approved in advance by the
Managing Director of AWTA Ltd.
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CLIENT :  HUNTER DOUGLAS LIMITED                            TEST NUMBER  : 7-584158-BN
          338 VICTORIA ROAD                                 ISSUE DATE   : 29/03/2012
          RYDALMERE NSW 2116                                PRINT DATE   : 29/03/2012

SAMPLE DESCRIPTION  Clients Ref: "Zen"
                    Woven back coated fabric
                    Nominal Composition: 100% Polyester
                    Nominal Mass: 350 g/m2
                    Colour: Bounty
                    End Use: Blinds

  AS 1530.2-1993      Test for Flammability of Materials

  DATE TESTED:        Flammability Index:  65  Range 0 - 100 for most material

  27/3/2012                                           Length    Width
                      Speed Factor: Range 40 - 60       48       49
                      Spread Factor: Range 0 - 40       40       40
                      Heat Factor: Range 0 - upward     15       16
                                                      Length    Width
                      Maximum height (d) mean          21.0     21.0
                                         cv             0.0      0.0    %
                      Time (t)           mean          31.1     29.0    s
                                         cv            18.6     17.7    %
                      Heat (a)           mean          63.4     66.6  degC min
                                         cv            10.1      5.3    %
                      No of specimens tested            9         9
  These test results relate only to the behaviour of the test specimens of the
  material under the particular conditions of the test, and they are not
  intended to be the sole criterion for assessing the potential fire
  hazard of the material in use
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